
Water Treatment Plant 
Optimization Study 
for Taste and Odor

June 2019



City of Adrian  WTP Optimization for Taste and Odor 

 ii June 2019 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

o:\projects\ann arbor\ier\12725\200-12725-19002\docs\reports\adrian wtp taste and odor report rev. b.docx 

 



 

 i June 2019 

TABLE OF CONTENTS 

1.0 BACKGROUND ....................................................................................................................................................7 

1.1 Problem Statement ......................................................................................................................................7 
[...]
with staggered carbon change outs can provide steady removal rates. The WTP’s existing filters would have an 

empty bed contact time of 16.6 minutes at flows of 1 MGD per filter. If the WTP elects to replace only the 

anthracite coal layer with GAC, the GAC EBCT would then be 4.8 minutes at 1 MGD. 

The presence of other organic compounds having a higher affinity than geosmin and MIB will result in competition 

for adsorption sites. This will lower the removal of geosmin and MIB and will use up adsorption sites, causing an 

increase in the carbon change out frequency. Chlorine and other oxidants in the water will tend to degrade the 

activated carbon by breaking it down via oxidation. 

GAC which is operated in the absorption, not the biological mode, is normally placed downstream of filtration as a 

polishing step after the majority of the contaminants have been removed.  This achieves the longest life of the 

carbon between change outs.  The GAC can also be placed as part of the filtration step by replacing the upper 

filter layer of anthracite with GAC as opposed to placing it in separate contactors.  The disadvantage is that the 

filter cells are generally not designed for frequent media change out making this task more labor intensive.  The 

GAC could most cost effectively be applied at Adrian if the flows could be segregated and the carbon only applied 

to the filtered surface water.  Although the GAC contactors could be used to treat the raw surface water in the 

absorption mode, the frequency of the carbon change outs would make this cost prohibitive versus operating in 

the biologically active mode. 



 

 32 June 2019 

 

Operating requirements for the system are generally low and include monitoring of the contactor effluent 

concentration, periodic backwashing of the contactors to remove solids and prevent compaction and carbon 

replacement. 

When geosmin and MIB levels start to elevate in the filter effluent, the GAC media can be removed from the 

contactors and replaced with fresh or regenerated carbon. The carbon change-out frequency when operating the 

system via adsorption (instead of via biological removal discussed in 2.3.2.3) may vary between 30 and 120 days 

depending on the geosmin, MIB, TOC, and other adsorbable constituent concentrations in the untreated water, 

target geosmin and MIB concentrations in the treated water, and system design. Typical carbon consumption 

rates for the adsorptive removal of MIB have been found to be in the range of 0.3 to 1.0 lbs GAC per 1000 gallons 

of water treated.  

Chemicals are not required for normal operation of this system. A caustic soak and rinse may be required after 

extended shutdowns (greater than 2 to 3 weeks) to eliminate excess biological growth prior to start-up. 

Residuals generated by the process include the spent carbon that must either be disposed of or regenerated and 

the spent backwash water that must be disposed of or treated to recycle the flow. Carbon suppliers offer turnkey 

carbon change-out services, which include carbon removal and disposal via reactivation and delivery and 

installation of fresh or reactivated carbon. 

The projected total cost to construct a 2 MGD carbon contactor system consisting of three (3) 1.0 MGD pressure 

vessels and 120,000 pounds of total carbon is $1,600,000. Carbon change-out services by the supplier are about 

$1.25/lb ($50,000 per 40,000 lb vessel) for removal and replacement with reactivated carbon and about $1.70/lb 

($68,000 per 40,000 lb vessel) for removal and replacement with fresh carbon. Using the typical carbon 

consumption rates for MIB removal of 0.3 to 1.0 lbs GAC per 1,000 gallons of water treated, the carbon 

replacement cost to treat an annual average of 1 MGD of surface water is approximately $190,000 to $620,000 

per year.  

3.3.2.3 Biofiltration  

Biofiltration applications consist of operating granular media filters to promote the attachment and growth of a 

biofilm. Biofilms can support a wide variety of microbial groups, but generally form in the same sequential manner: 

deposition and adsorption of organic molecules to form a “conditioning film”, adsorption of microorganisms on the 

film, secretion of extracellular polymeric substances (EPS) to fortify the film, and growth of microorganisms.  

Biofiltration can be applied as conventional open, gravity filters or within pressure vessels, such as the same 

applied for GAC adsorption. The process water is filtered through biologically active granular media in a down-

flow configuration. Similar to GAC systems, the biofiltration vessels or tanks are equipped with a media support 

system that allows the media bed to be backwashed.  

Biofiltration can be applied to remove taste and odor caused by geosmin and MIB, biodegradable natural organic 

matter, ammonia, nitrate, iron, and manganese.  

Pressurized biofiltration equipment is the same as the vessel-type contactors used for GAC adsorption and is 

supplied by the same manufacturers, including Calgon Carbon Corporation, Evoqua, Norit, Tonka Water, and 

WesTech. These manufacturers supply the process equipment for biofiltration, but do not typically market 

equipment as a biofiltration system. Gravity type contactors can be designed by a consulting engineer and 

constructed by a specialty or general contractor. The anthracite and GAC media is supplied by several entities 

including Calgon Carbon Corporation, Ingevity, Cabot Corporation, Evoqua, and Northern Filter Media. The 

existing sand filters at the WTP may also have the potential to be optimized to more effectively achieve 

biofiltration. 

Biofiltration design considerations include the EBCT, hydraulic loading rate, granular media type, and availability 

of nutrients in the source water. The EBCT is a chief design parameter that sets the retention time of the water in 



 

 33 June 2019 

 

contact with the biologically active media and dictates the size of the filter bed. Generally, increasing the EBCT 

increases the taste and odor removal efficiency at the expense of larger filter bed requirements. A balance 

between this trade-off can typically be reached with an EBCT of about 10 to 15 minutes; however, pilot testing is 

necessary to gauge and confirm treatment effectiveness. The WTP’s existing filters would have an empty bed 

contact time of 16.6 minutes at flows of 1 MGD per filter. If the WTP elects to replace the anthracite coal layer 

with GAC, the GAC EBCT would then be 4.8 minutes at 1 MGD. 

Traditionally, biofilters have been operated at slow hydraulic loading rates (0.5 to 2 gpm/ft2). However, more rapid 

filtration rates (2 to 6 gpm/ft2) have been shown to still maintain effective MIB removal efficiencies. Assuming a 1 

MGD flow through each, the WTP’s existing filters have a hydraulic loading rate of approximately 1.6 gpm/ft2. 

Biofiltration can be employed on adsorptive media, such as GAC, or on non-adsorptive media, such as sand and 

anthracite. While sand and anthracite biofilters have been demonstrated to achieve similar biodegradable DOC 

removal rates as biologically active carbon (BAC) filters, BAC tends to achieve more favorable removals under 

colder or otherwise less favorable conditions. 

The major water quality parameters that influence biofiltration performance include nutrients, biodegradable 

natural organic matter, temperature, pH, and alkalinity. Therefore, “engineered biofiltration” strategies can be 

applied to enhance biofilter performance. These engineered biofiltration strategies include: supplementing nutrient 

availability; applying ozone as a pre-oxidant to increase the fraction of biodegradable organic matter and improve 

the overall organic removal. One solution is to alternate backwashing with chlorinated and non-chlorinated water.  

The MIB and geosmin removal effectiveness of biofiltration depends on many site specific factors. Therefore, on-

site pilot testing is necessary to gauge MIB and geosmin removal effectiveness. MIB and geosmin removal by 

biofiltration can range from about 50 to 99% with 90% being a typical removal efficiency for EBCTs of 10 minutes 

or greater. 

Biofiltration processes require minimal operation requirements. Backwashing is necessary to avoid high pressure 

drops caused by deposited particles and excess bio-growth (biofouling). Backwashing frequencies can vary from 

once a day to every other week. Backwashing with water containing a disinfectant residual (0.5 to 1.0 mg/L as 

Cl2) may help biofilters operate at the longer biweekly run times. However, a chlorinated backwash may reduce 

treatment effectiveness, especially immediately after backwashing.  

For conventional open, gravity filters, media would need to be replaced to account for media loss or excessively 

broken-down media. Eventual non-adsorptive media replacement will be necessary depending on biofilter 

performance (possibly up to 20-year media life). Operating GAC media in biological mode extends the bed life of 

the carbon as compared to operating in GAC adsorptive mode. The GAC bed life could be extended by up to 

year, but depends on monitored system performance. 

Residuals generated by the process include replaced BAC media and spent backwash water that require 

disposal. 

The WTP may already be achieving some level of biofiltration with the existing filters. However, as taste and odor 

concerns still persist, this existing process must be further evaluated and optimized where possible in order for 

biofiltration to become an acceptable resolution to the taste and odor concerns. The WTP may also consider 

installing dedicated BAC contactors for the surface water flow at the front of the WTP process train. Capital cost 

for installing a new BAC contactor would be comparable to GAC treatment. BAC change-out frequencies would 

be significantly reduced; thus, overall operational cost are typically lower than GAC. The projected cost to 

construct a 2 MGD carbon contactor system consisting of three (3) 1 MGD pressure vessels and 120,000 pounds 

of total carbon is approximately $1,600,000. This includes the costs for interconnecting yard piping for influent, 

effluent and backwash water, electrical, controls, site work, support slab, backwash water supply and handling, 

equipment installation, engineering and contractor fees.  



 

 34 June 2019 

 

3.3.2.4 Ion Exchange  

Tetra Tech’s review did not reveal any applications of this technology for the purpose of MIB and geosmin 

removal from drinking water.   

3.3.3  Precipitation 

Tetra Tech’s review did not reveal any applications of stand-alone precipitative processes capable of achieving 

geosmin and MIB removal from drinking water down to a concentration that would not be detected by segments of 

the population who are sensitive to these compounds. Precipitative processes such as those used at the existing 

plant can remove a large portion of the taste and odor causing compounds, but must be coupled with other 

technologies (including PAC, GAC, BAC and ozonation) to achieve the highest overall level of treatment 

effectiveness.  

3.3.4  Separation 

Separation involves creating a physical barrier that separates the flow of taste and odor compounds from the 

finished water. Separation generally involves using treatment membranes. These membranes are classified by 

their pore size with ultrafiltration being the larger pore and nanofiltration being the smaller pore.. 

3.3.4.1  Ultrafiltration  

Ultrafiltration (UF) is a physical removal process that works by rejecting particles based on size. UF membranes 

vary widely, being manufactured in pore sizes ranging from approximately 0.003 µm at the very low end up to 0.1 

µm. These pore sizes correspond to the rejection (and, therefore, treatment effectiveness) of compounds with 

molecular weights of 1,000 daltons up to 100,000 daltons. Given that geosmin and MIB are dissolved constituents 

with molecular weights close to 200 daltons, UF membranes are not completely successful at removing these 

compounds without an upstream coagulation step. UF membranes are highly effective at removing algae, 

preventing potential taste and odor compound release downstream in the treatment process. However, UF 

membranes with high algae loading foul more rapidly and require more frequent backwashing, which then 

requires the system to be oversized to compensate. Manufactured UF membrane systems are designed in three 

distinct configurations: cross-flow, dead-end and vacuum. UF membranes for drinking water treatment are 

typically sold as packaged “black box” systems.   

UF systems are typically designed and manufactured as proprietary “black box” processes. The designer 

coordinates to ensure the process is integrated within the larger WTP process framework. 

The removal efficiencies of geosmin and MIB that are achieved by different UF membranes range significantly 

from 4% to 94%. This range is explained by the variations in source water, pore sizes, configuration, and 

coagulation used. The highest removals are achieved when using a coagulant such as alum or PAC.  

The cost of constructing a 2 MGD UF system is estimated to be between $1.0 to $2.0 per gallon, so construction 

of a 2 MGD UF process is expected to cost $2 to $4 million. UF systems will typically generate concentrated 

waste streams that must be handled. High and low pH membrane cleaning solutions are periodically required. 

Coagulant is fed continuously to the raw water. Operating a UF system typically costs $0.10 per 1,000 gallons 

treated, resulting in approximately $35,000 per year in operating cost to treat an annual average of 1 MGD of 

surface water.   

Given the questionable effectiveness of ultrafiltration removing taste and odor compounds, Tetra Tech does not 

recommend this technology be considered further. 



 

 35 June 2019 

 

3.3.4.2  Nanofiltration (Reverse Osmosis) 

Osmosis is the natural process in which water from a dilute solution passes thru a semipermeable membrane to a 

more concentrated solution to equalize the salt content on both sides of the membrane.  The driving force across 

the membrane is called the osmotic pressure.  If pressure is applied to the side with the more concentrated 

solution water will flow in reverse of the natural process toward the more dilute solution side.  This process is 

called reverse osmosis which is a pressure-driven process.  Manufacturers have developed special reverse 

osmosis membranes to separate dissolved substances such as salt from a feed water stream to produce a 

purified water product generally referred to as permeate.  Pressure must be applied to the membranes to 

overcome the membrane resistance to flow, the osmotic pressure, the pressure loss thru the membrane elements 

and the permeate pressure.  The osmotic pressure is roughly equal to 1 psi for every 100 mg/L of dissolved salts.  

Basically, the higher the concentration of dissolved substances in the feed water, the higher the osmotic pressure 

of the solution and the higher the feed pressure required to produce permeate.  Reverse osmosis membranes 

were produced to remove dissolved salts in the form of ions from solution such as from brackish groundwaters 

and seawater and have pore sizes that are typically less than 1 nm.  Due to the small pore size required to 

remove these low molecular weight ions (, reverse osmosis membranes remove (reject) larger molecular weight 

compounds to a very high degree. The rejection (and, therefore, treatment effectiveness) of reverse osmosis 

membranes for larger organic molecules like MIB and geosmin would be greater than 95%.   

Starting in the 1990’s the membrane manufacturers began to offer membranes that are referred to as 

nanofiltration membranes.  The nanofiltration process is simply a reverse osmosis system with nanofiltration 

membranes instead of brackish water RO or seawater RO membranes installed.  The nanofiltration membranes 

were specifically manufactured to provide a high rejection, >90%, of hardness (calcium and magnesium) and 

dissolved organics and a lower rejection, <70%, of monovalent ions such as sodium and chloride (salt).  These 

membranes are normally applied to feed waters that are high in hardness, color or dissolved organics and lower 

in total dissolved solids caused by other salts found in brackish water and seawater.  The advantage of the 

nanofiltration membranes is their ability to soften water and remove dissolved organics at a much lower pressure 

than the brackish water RO membranes.   

Nanofiltration membranes are designed to remove dissolved constituents from the water and the feed channels 

within the membrane elements are only 31 to 34 µm, therefore, pretreatment of the feed water is required to 

prevent fouling and scaling within the membrane feed channels which reduce water flow, increase operating 

pressure and decrease salt rejection.  The minimum pretreatment commonly applied to all systems consists of 

prefiltration thru 5 to 20 µm cartridge type filters to remove suspended solids and the addition of a commercial 

scale inhibitor and/or acid to control scaling in the concentrate end.  These systems have been predominantly 

applied to ground water supplies because they are low in suspended solids and lower in biological activity.  There 

are membrane systems treating surface waters, but they generally require a higher level of pretreatment to 

remove suspended solids prior to the membranes and remove or control biological growth within the membrane 

elements.  This pretreatment may include conventional treatment and media or ultrafiltration before the feed water 

is introduced to the membranes.  The membrane surface material that creates the salt water separation cannot 

tolerate any oxidants such as chlorine, ozone, hydrogen peroxide or permanganate, so biological control is 

typically done by adding chloramines to the feed.  Whenever a membrane system is going to be applied to treat a 

surface water, a three month or longer pilot study of the pretreatment system and membrane system should be 

performed to assess the fouling potential of the water and the frequency and type of cleaning that will be required 

to maintain the membrane performance. 

In a RO, or nanofiltration system, membranes are placed in series in pressure vessels and as the feed water 

passes from the feed end to the end of the vessel purified water is removed by each membrane element and the 

remaining feed stream becomes more concentrated in the constituents that are rejected by the membranes.  The 

feed water after it has passed thru the membrane pressure vessels and the design recovery of purified water has 

been achieved is referred to as the concentrate or reject.  This stream which has a high concentration of 



 

 36 June 2019 

 

dissolved solids must be disposed of as a byproduct of the process.  The recovery of nanofiltration systems 

generally range between 80 and 90% which means that 80 to 90% of the feed water is recovered as purified 

water and 10 to 20% of feed water must be disposed of as concentrate.  Depending upon the quality and volume 

of the concentrate and location of the facility, concentrate is disposed of by surface water discharge, deep well 

injection, discharge to a wastewater system and combined with reclaimed water for land application. 

A nanofiltration system could be applied at the City of Adrian to treat only the surface water flow to remove the 

odor causing compounds, or treat the combined flow of surface and groundwater to remove the odor causing 

compounds and most of the hardness from the water.  In 2015, the City investigated using nanofiltration to 

replace the softening processes at the existing WTP.  The motivation for conducting this 2015 study was the 

escalating cost of disposing of lime residuals.  The 2015 study proposed sending the nanofiltration reject to the 

sanitary sewer for disposal at the WWTP.  This 2015 study placed the cost of a nanofiltration system at $4.5 

million which Tetra Tech understands was to include the installation of approximately 4.2 mgd of membrane 

permeate capacity within an existing building at the WTP.  

For this alternative, Tetra Tech continued the evaluation with this 4.2 MGD rate.  Should the City implement 

nanofiltration to treat for taste and odor, it is probable that they would also wish to use nanofiltration for softening.  

Furthermore, Tetra Tech believes that nanofiltration will be more effective treating a blend of groundwater and 

surface water than surface water alone. 

Tetra Tech projects the cost of constructing a 4.2 MGD nanofiltration system to be $10.5 million. This is a higher 

cost per gallon treated than the 2015 study due to inflation, new building construction, and additional 

conservatism used in developing the cost.  Nanofiltration systems will generate concentrated waste streams that 

must be handled. High and low pH membrane cleaning solutions are periodically required. Operating a 

nanofiltration system typically costs $0.15 per 1,000 gallons treated, resulting in approximately $50,000 per year 

in operating cost to treat an annual average of 1 MGD of surface water.   

However, the City of Adrian incurs an annual cost of approximately $300,000 to use lime and dispose of the 

residuals from the lime treatment.  With using nanofiltration to perform some or all of this softening, the costs to 

operate the lime process will be reduced.  Operating a 2 MGD nanofiltration system may reduce the current 

operating costs $100,000 or more. 

 



 

 37 June 2019 

 

4.0 PUBLIC ENGAGEMENT 

Q+M Agency of Ann Arbor led a brief public engagement effort as part of this project. Their scope included 

conducting an online survey and assisting with two focus group meetings.  

The survey results are included in Appendix B. The high number of responses and the nature of the responses 

clearly chow that the surveyed citizens are concerned about the quality of their drinking water. Additional 

conclusions can also be drawn, such as a general agreement that the aesthetic water quality in 2018 was lower 

than prior years. Question 10 inquired about willingness to receive higher utility rates to pay for improvements to 

the treatment process. The results for Question 10 indicated that 41% of the responders did not support any 

increase and an additional 21% only supported an increase of less than $5 per month. 

The first focus group was conducted on May 1, 2019 at the Adrian WTP. The meeting was sparsely attended, with 

only three water customers present. The citizens at this meeting only provided a few comments regarding water 

quality. Some specific comments and questions asked included: 

• “What improvements are being looked at in the long term?” 

• “Water filters and bottled water have assisted with concerns over the water’s taste. Homebound 

consumers may not have these options.” 

• “Is the Adrian WTP outdated?” 

• “The recent Flint situation is a big part of the citizens’ concerns.” 

 



 

 38 June 2019 

 

 



 

 39 June 2019 

 

5.0 SUMMARY AND RECOMMENDATIONS 

5.1 FUNDING OPPORTUNITIES 

The State of Michigan has recently initiated a grant program to remediate emerging contamination threats.  While 

this grant program was implemented to target PFAS, the grant guidelines are broad enough that it would be worth 

Adrian seeking funds. The grant has a 20% local match and money is granted on a first-come, first-served basis. 

The City should consult its financial advisor for advice on funding other capital projects.  Most communities elect 

to fund water projects with the Drinking Water Revolving Fund (DWRF) low interest loan program administered by 

the State of Michigan.  Project plans (a first step in applying) for this program are due by April 1 of each year. 

5.2 ALTERNATIVES FOR FURTHER CONSIDERATION  

The review of potential source water control alternatives indicates that alum addition, copper treatment and a 

sonic control system may be effective in significantly reducing the algae population in the lake during the period 

from late spring to early fall when algae blooms are most likely to occur and higher taste and odor complaints 

have been experienced.  Alum treatment can effectively remove the phosphorus from the water column and 

therefore remove the primary nutrient supporting the algae growth, depending upon the flow and nutrient load into 

the lake although its effect may not last a long time.  Copper treatments can effectively kill the algae as long as 

the proper compound is used and the application is performed when algae concentrations are rising, but not 

during a full bloom.  Multiple treatments will likely be required to maintain a high level of control.  The sonic 

system has been shown to be an effective control method when the program detects the correct species of algae 

and applies the best frequency and duration to control it.  The LG system offers the advantage of providing near 

real time data about the water quality in the lake which could be useful for anticipating and controlling algae 

growth.  There are not a large number of these units installed in reservoirs in the United States and therefore, its 

effectiveness in this application cannot be guaranteed. 

The review of the potential treatment alternatives indicates that PAC addition, ozonation, biologically active 

carbon and nanofiltration can achieve a higher level of removal of the odor causing compounds MIB and geosmin 

and other similar compounds.  The first technique will not require a significant additional capital cost expenditure 

or require additional bench scale or pilot scale testing as will be required for the last three alternatives.  The 

remaining techniques will require some time to fully investigate and test their effectiveness, design and permit and 

to construct.   

5.3 NEXT STEPS 

5.3.1 Short-Term Recommendations (2019) 

The following actions are recommended to increase the effectiveness of control and reduction of taste and odor 

compounds in the finished water which can be implemented without significant capital investment during the 

summer of 2019: 

5.3.1.1 Source Treatment 

• Apply copper treatments as necessary to control algae growth in Lake Adrian during the warmer months 

when algae growth is most likely to significantly increase in number and coverage.  The lake should be 

regularly monitored for chlorophyll a and/or phycocyanin or another surrogate which will indicate an 

increase in the algal population and the need to treat with copper to prevent a bloom and a significant 

increase in MIB, geosmin and other taste and odor causing compounds in the raw water. 



 

 40 June 2019 

 

• Consider purchasing and installing a single LG Sonics Master Control Station in the southern portion of 

the lake so that it can control algae growth in the area around the intake and provide continuous 

monitoring data about the water quality in the lake.  The purpose of the installation of the LG Sonic 

master control station is two-fold.  First, to test the effectiveness of the unit to control algae growth within 

its area of influence as compared to the balance of the lake.  More complete control could only be 

achieved if additional units were installed to provide complete coverage of the lake.  Therefore, this is the 

initial step to determine Secondly, to receive and compile the monitoring data on the lake quality to 

correlate it with taste and odor events to be able to adjust treatment or reduce the percentage of surface 

water being treated during times of high algae concentration. The next step before purchasing is to check 

references who have installed this equipment in the United States. 

5.3.1.2 WTP Optimization 

• Consider splitting the treatment of the two source waters into two separate treatment trains to optimize 

treatment of the surface water to remove organics.  Tetra Tech understands that the piping and valving 

exists to operate the WTP in this manner with little or no capital costs.  The City and MEGLE may wish to 

initiate jar testing of this treatment change to confirm such factors as treatment chemical feed rates and 

detention times before implementing at full scale. 

• Implement the planned permanganate addition also based on chlorophyll a measurement. The City may 

also consider a low dose of permanganate shortly after the source water intake. 

• Dose the surface water with PAC to remove taste and odor compounds.  If operating in a split treatment 

mode, the dose can be applied so that a minimum of four hours of contact time is achieved which proved 

to be effective in the bench scale testing.  We forecast that split treatment will increase the effectiveness 

of the PAC and reduce the cost of application. 

• Consider optimizing the existing filter media and operation to enhance biological removal of geosmin and 

MIB. Broadly, the existing filtration process meets the suggested requirements to achieve biofiltration. 

The EBCT and hydraulic loading rate are both within typical ranges and the WTP chlorinates downstream 

of the filters. The first action will be to determine to what extent biofiltration is already occurring and to 

what extent, if any, the chlorinated backwash is adversely impacting biofiltration. An example sampling 

protocol to answer both these questions would be to grab one sample immediately upstream of the filters 

prior to flow splitting, and three samples immediately after filtration (before flows are recombined) for 

filters at different runtimes. Example runtimes could be 2 hours, 24 hours, and 100 hours. Note that the 

samples should be taken within as short a period of time as possible to reduce variation of the influent 

entering the filters. These sampling runs could coincide with the WTP’s existing geosmin and MIB 

sampling schedule. The biological filtration would be utilized as a polishing step to remove as much of the 

remaining organics as possible to further reduce the taste and odor compounds in the finished water. 

5.3.1.3 Groundwater Supply 

• The City should operate the well field in accordance to the recommendations in this report. Pumpage 

rates exceeding 2 MGD during warm months may lead to drawdown that may take a year or more to 

recover from.  

5.3.2 Intermediate-Term Recommendations (Late 2019 and 2020) 

The City should implement the short-term recommendations before late summer 2019. The following actions are 

recommended to be immediately taken after the short-term control methods have been implemented: 

• A review of the water quality data, customer complaints, treatment effectiveness, operational issues, 

changes in operational costs and overall effectiveness of the short-term recommendations should be 



 

 41 June 2019 

 

performed.  Actions to improve the effectiveness of the short-term recommendations should be developed 

and evaluated.   

• If the evaluation determines that the implementation of the short-term recommendations did not reduce 

the level of taste and odor compounds in the finished water to a generally acceptable level, a pilot testing 

program should be developed to test one or several of the alternatives that will require the construction of 

new facilities. We recommend pilot testing the following technologies.  The pilot tests should include both 

a measure of the effectiveness of treatment at Adrian and the cost effectiveness for implementing each 

process. 

• Nanofiltration 

• Ozonation 

• Advanced oxidation (w/ ozone and peroxide) 

• Ozonation or advanced oxidation followed by biofiltration 

Refer to Table 5-1 for cost opinions to complete pilot testing and additional information for each 

alternative.  

Table 5-1 - Summary of Recommended Alternatives for Pilot Testing 

Technology 
Evaluated 

Design 
Flow 

Capital 
Cost 

Pilot Cost Algal Toxin 
Removal* 

Comments 

Ozone 2 MGD  $4,000,000   $140,000  Y 
 

Advanced Oxidation 2 MGD  $4,200,000   $140,000  Y 
 

Ozonation + 
Biofiltration 
(Ozone w/ Existing 
Filters) 

5 MGD  $5,000,000   $260,000  Y 
(Polishing 

Step) 

More stable effluent 
relative to ozonation or 
advanced oxidation only 

Ozonation + 
Biofiltration 
(w/ New GAC Filters) 

2 MGD  $5,600,000   $260,000  Y 
(Polishing 

Step) 

More stable effluent 
relative to ozonation or 
advanced oxidation only 

Nanofiltration 
(Reverse Osmosis) 

4.2 MGD $10,500,000  $340,000  Y Will reduce operating 
costs associated with 
lime residual disposal 

*Anatoxin-a, Cylindrospermopsin and Microcystin 
 

• The replacement of the anthracite layer of the existing granular media filters with granular activated 

carbon (GAC) should be evaluated and will not require new capital construction. A GAC layer will reduce 

geosmin and MIB levels directly via adsorption, and may also increase the stability of biofiltration, 

especially under cold (sub 40°F) temperatures.  Anthracite/sand filters have been found to achieve similar 

levels of biofiltration as GAC/sand filters. For example, testing performed for the City of Dallas prior to 

conversion to biological filtration did not show very significant difference in performance of the two media, 

at least for total organic carbon removal.  As a pilot, the City could also replace the anthracite media in a 

single filter with GAC and do a side by side comparison of the effectiveness of the two different media 

types. 

• Consider running jar tests to evaluate the frequency and mass of the alum dose required to effectively 

treat the surface water.  



 

 42 June 2019 

 

5.3.3 Long-Term Recommendations (2021 and beyond) 

The following actions are recommended to be taken to further increase the effectiveness of control and reduction 

of taste and odor compounds in the finished water after the performance of the short-term and intermediate-term 

recommendations have been implemented and the public response to the improvement of the finished water 

quality evaluated. 

• Reevaluate the treatment effectiveness and life cycle costs of the treatment alternatives outlined in the 

intermediate-term pilot tests.  Upon selection of a technology, the project should proceed to design and 

construction. 

• The City should continue to seek additional groundwater sources when opportunities present themselves. 

Given the City’s long history of seeking a new groundwater supply without success, we are not optimistic 

that nonspecific attempts to find new sources will be fruitful. However, as new leads for groundwater 

supplies are found, testing to determine yield should be considered.  We approximate that each test will 

cost $25,000 or more, thus these tests should not arbitrarily be completed. 

 

 

 



 

 A- 1 June 2019 

APPENDIX A – SONIC WAVE GENERATOR LITERATURE 

 
  



 

 A- 2 June 2019 

 
 
 



Algae Control Proposal
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Tetratech - Lake Adrian 
 
Prepared by
Greg Eiffert
g.eiffert@lgsonic.com
570.677.9554
19th April 2019
 
LG Sonic  US
201 Lackawanna Ave.  Suite 222
Scranton, PA 18503



Algae Control Proposal

Executive summary 
In this proposal you will find an installation advice for monitoring and controlling algae in Lake Adrian. 

Benefits for ultrasonic algae control
Reduce algal blooms by up to 70-90%*
Prevent growth of algae
Reduce chemical use
Payback period of ±1.8 years

Ultrasound technology 
In all water bodies, a basic level of algae is present. These algal concentrations belong to the normal lake
ecology and are also important for the ecological balance within the water. However, when a specific algal type
starts growing exponentially, it can suffocate other organisms within the water that are important for a
balanced lake ecology. The ultrasonic algae control devices from LG Sonic emit specific ultrasonic parameters
to control algae in lakes, reservoirs, and industrial applications. Ultrasound waves create a sound layer in the
top layer of the water, which has a direct impact on the buoyancy of the algae. The algae cells will sink to the
deeper and darker layers of the water column and are unable to photosynthesise, thus will eventually die due
to a lack of light. 
 
The advantages of ultrasound technology

No release of toxins
Environmentally friendly
Safe for fish, plants, zooplankton and insects 

Project proposal 
Based on the dimensions the Lake Adrian, we advise to install a total of 4 systems MPC-Buoy.  The system
MPC-Buoy is a floating, solar powered, platform that combines continuous online water quality monitoring,
web-based software, and ultrasonic technology to effectively control harmful algal blooms in large water
surfaces, such as lakes and larger ponds. 
 
Similar projects 

*In optimal conditions, depends on the specific water quality characteristics.



Algae Control Proposal

Total project costs 

Table 1: Total project costs 
 

Prod
code

Product Name Qty List Price Total

10100 MPC-Buoy Pro 1 $50,100.00 $  50,100.00

10020 MPC Anchor System 4 $  3,640.00 $  14,560.00

10200 MPC Buoy - Lite 3 $40,800.00 $122,400.00

87316 Sim Card 48 $       25.00 $    7,800.00

Shipping $  7,000.00 $    7,000.00

Install Supervision                  $  5,000.00 $    5,000.00

First year monitoring
included

Grand Total $199,060.00

 
 



Algae Control Proposal

Table of contents

1. Treatment proposal

1.1. Proposed solution

1.2. Proposed installation

1.3. Initial costs

1.4. Maintenance and annual service costs

2. Specifications

2.1. Concept: monitor, predict and control algae

2.2. Key system elements

2.3. Technical specifications

3. Delivery and guarantee

3.1. Delivery method

3.2. Guarantee

4. LG Sonic company profile



Algae Control Proposal

1. Treatment proposal
The algae control systems developed by LG Sonic offer an environmentally friendly solution to control algae by
making use of ultrasound waves. 

1.1. Proposed solution
Based on the dimensions of Lake Adrian, we advise the installation of 4 MPC-Buoy systems.
 
The MPC-Buoy is a floating, solar-powered platform that combines continuous online water quality monitoring,
web-based software, and ultrasonic technology to effectively control harmful algal blooms in large water
surfaces, such as lakes and larger ponds. The MPC-Buoy eliminates up to 90% of the exiting algae and prevents
the growth of new algae.
 
One MPC-Buoy system can treat large surface areas up to 500-meter (1600 ft) diameter coverage. The MPC-
Buoy is anchored in the centre of the lake, ensuring correct coverage of the ultrasound waves.



Algae Control Proposal

1.2. Proposed installation
Below you will find an installation proposal to reduce the algae level in Lake Adrian. A total of 4 MPC-Buoy
systems should be anchored in the raw water lake. The blue icons indicate the MPC-Buoy systems, and the
yellow icons the MPC-Buoy Lite systems. The MPC-Buoy Lite systems do not contain water quality sensors since
it is not necessary to measure the water quality every 500 meters; this way, we can offer our customers a more
cost-effective solution. Each buoy system has a treatment range of 500-meter diameter coverage. 



Algae Control Proposal

FAQ
Is ultrasound harmful for fish, plants, zooplankton, or insects?
No. The effects of LG Sonic products have been tested by various universities and are proven to be safe for fish,
plants, zooplankton, and insects. 
 
What happens to the algae after the ultrasonic treatment?
The ultrasound creates a sound layer in the top layer of the water. This ultrasonic sound barrier prevents the
algae from rising to the surface and absorbing light for photosynthesis. Therefore, algae are no longer capable
of growing further. The algae will die while the cell wall remains intact, preventing the release of toxins from